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SPORTON LAB.

Spurious Emission

There is no significant spurious emission signal found for frequency started from 30MHz up to 18GHz.

Only the noise floor is reported.
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NR Band n260 (1GHz-18GHz)
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG380306J

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM Module A

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 50MHz Lowest Channel / 100MHz

s6L RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

Uine _SPURIOUS_UNE_ABS_ 02 PAsS SPURIOUS_UNE_ABS 02 PAsS

60 dbm 60 dbm
18.0GHz 32001 pis .85 GHal 36.5 Gz | | [18.0GHz 32001 pis .85 GHal 36.5 Gz
[Z Result Summa [Z Result Summa
18000 GHz 36500 GHz 1,000 MHz 34.82089 GHz -27.32 dBm -14.32 dB 18,000 GHz 36500 GHz 1,000 MHz 34.80990 GHz -28.54 dBm -15.54 dB
ety a Nan
Lo

01:02:08 11.07.2023 02:05:42 11.07.2023

Middle Channel / 50MHz Middle Channel / 100MHz

s6L RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

RlOUS_UNE_A85_02 Phss

loUs_UNE_ABS 02 PAsS

60 dBm- 60 dBm-

185 GHal. 36.5 GHz | | [18.0GHz 32001 pts

18.0GHz 32001 pts

36,500 GHz

36,500 GHz

02:01:17 12.07.2023 01:46:15 12.07.2023

Highest Channel / 50MHz

Highest Channel / 100MHz

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep saL RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

loUs_UNE_ABS 02 PAsS

60 dBm- 60 dBm-
18.0GHz 32001 pts 185 GHal. 36.5 GHz | | [18.0GHz 32001 pts 185 GHal. 365 GHz
[2 Result Sammar
18000 GHz 36,500 GHz 1.000 Mz 31.07244 GHz -17.86 dBm -0.86 dB

36,500 GHz

PR
ety R s

20:38:23 12.07.2023 15:50:17 12.07.2023

Ready

[itasiaece P
& esans
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DFT-s-OFDM Module A
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DFT-s-OFDM Module A
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CP-OFDM Module A
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CP-OFDM Module A
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CP-OFDM Module A
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There is no significant spurious emission signal found for frequency started from 40GHz up to 200GHz.

Only the noise floor is reported.
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=43+ 0.43 + 107 + 20log(1) — 104.8 = 45.63(dB)
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MultiView Spectrum

RefLevel 0.00dBm  Offset 47.41 dB © RBW 1 MHz SGL
SWT  150ms ® VBW 3MHz Mode Auto Sweep Count 100/100
np: ExtMix
MI[1]  -24.26dBm
90.333 500 GHz
-10 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

-90 dBm

CF 115.0 GHz

50001 pts 5.0 GHz/

Span 50.0 GHz
Ready ([[[[[[]] & G2

=F 200252

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8 + Duty Factor
=50.80 + 0.43 + 107 + 20l0g(0.5) — 104.8 = 47.41 (dB)

TEL : 886-3-327-0868

Page Number 1 A5-47 of 49
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT Report No. : FG380306J

NR Band n260
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Frequency Stability|
Test Conditions NR Band n260 / Middle Channel Limit
CW tone Note 2.
Temperature Voltage
(°C) (Volt) Frequency Deviation Deviation Result
(GHz) (kHz) (ppm)
50 Normal Voltage 38.499945 92.000 2.390
40 Normal Voltage 38.499985 52.000 1.351
30 Normal Voltage 38.50002 17.000 0.442
20(Ref.) Normal Voltage 38.500037 0.000 0.000
10 Normal Voltage 38.500058 -21.000 0.545
0 Normal Voltage 38.500138 -101.000 2.623
10 Normal Voltage 38.500186 -149.000 3.870 Pass
-20 Normal Voltage 38.500182 -145.000 3.766
-30 Normal Voltage 38.500135 -98.000 2.545
20 Maximum Voltage 38.500031 6.000 0.156
20 Normal Voltage 38.500039 -2.000 0.052
20 Battery End Point 38.500035 2.000 0.052
Note:

1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the operation band.
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NR Band n261 Module A AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM Module A NR Band n261 : 99%OBW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK | 16QAM 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH 46.02 | 46.13 | 4592 | 9151 | 91.33 | 91.32 | 191.33 | 191.26 | 190.64
Middle CH 4596 | 46.11 | 4596 | 91.61 | 91.35 | 91.37 | 191.16 | 191.06 | 190.35
Highest CH 4595 | 4598 | 4584 | 9155 | 91.31 914 | 191.07 | 190.85 | 190.16
Mode DFT-s-OFDM Module A NR Band n261 : 99%OBW(MHz)
BW 300MHz 400MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 290.39 290.07 289.19 389.06 388.62 388.21
Middle CH 290.59 290.09 289.63 389.44 389.17 388.3
Highest CH 289.80 289.47 288.60 390.2 390.1 389
Mode CP-OFDM Module A NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.13 94.14 193.76
Middle CH 46.33 94.32 194.05
Highest CH 46.29 94.05 193.82
Mode CP-OFDM Module A NR Band n261 : 99%0BW(MHz)
BW 300MHz 400MHz
Mod. QPSK QPSK
Lowest CH 293.46 394.27
Middle CH 294.35 393.79
Highest CH 293.28 393.76
TEL : 886-3-327-0868 Page Number 1 AB-1 of 48

FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FG380306J

SPORTON LAB.

DFT-s-OFDM Module A

NR Band n261

Lowest Channel / 50MHz / QPSK Lowest Channel / 50MHz / 16QAM

pact ultiView
Reflevel 35.190Bm  Offset 45,1905 = RBW 1 MHz

RefLevel 35,10 dBm  Offset 45195 = RSW 1 MHz
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Highest Channel / 50MHz / QPSK Highest Channel / 50MHz / 16QAM
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Reflevel 35.190Bm  Offset 451945 = RBW 1 MHz

Reflevel 35.190Bm  Offset 451945 = RBW 1 MHz
At Qa8 ® SWT_ 12ms ® VBW 3 Wiz Mode Auto Sweep
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i.,a FCC RADIO TEST REPORT Report No. : FG380306J

DFT-s-OFDM Module A

NR Band n261
Lowest Channel / 50MHz / 64QAM Lowest Channel / 100MHz / QPSK

Reflevel 35.190Bm  Offset 45,1945 = RBW 1 MHz RefLevel 5050 dBm  Offset 45,1005 = RBW 1 MHz
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG380306J

DFT-s-OFDM Module A

NR Band n261

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

RefLevel 5050 dBm  Offset 45,1005 = RBW 1 MHz

RefLevel 5050 dBm  Offset 45,1005 = RBW 1 MHz
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27502947 GHz 11,19 il Occ B Gentroid 275486131 GHz
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Middle Channel / 100MHz / 16QAM

Middle Channel / 100MHz / 64QAM

RefLevel 4050 dBm  Offset 45,1945 = RBW 1 MHz

RefLevel 4050 dBm  Offset 45,1945 = RBW 1 MHz
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01:49:11 19.07.2023

27.04958 GHz 17.22 dBm Oce B 91356121 285 MHz
21877762 GHr 13.28 dBm Oce Bw Centroid 27.923 439667 GHz
27969 118 GHz 1263 b Oce B Freq Offset 1560 332 563 MHz

Ate 508 = SWT 1.21ms ® VBW 3 MHz  Mode Auto Sweep
: 77,903 020 GHe|
» = »
ANV NETEEPIRS B VNP i | - N N .
10 f t 10
/ | \
o pi T ° 7
r. /
I, i 7 X
LT SRR RS R g
oM st | o aw
R i Tt A it
GITsm G 001 pis 20,0 M/ Span 200.0 Wiz | | (27825 GHz 001 pis 20,0 M/ Span 200.0 Wiz

T

[T T

27.903 42 GHz 14.75 dBm Oce Bw 91372198038 MHz
i 21577791 6 Ntdim  Oucbw Cemucid 7373477 285 it
1 27.969 164 GHz 10.51 dbm Occ Bw Freg Offset 1522 515 394 MHz
G mmmm

01:49:38 19.07.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306J

DFT-s-OFDM Module A

NR Band n261

Lowest Channel / 200MHz / QPSK

Lowest Channel / 200MHz / 16QAM

At 043 & SWT
1 Occupied Bandwidth

Reflevel 2000dBm  Offset 45195 = RBW 3 MHz
1.5ms = VBW 10 Wz _ Made Auto Sweep

Reflevel 2000dBm  Offset 45195 = RBW 3 MHz
1.5ms = VBW 10 Wz _ Made Auto Sweep
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Middle Channel / 200MHz / 16QAM
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1.5ms = VBW 10 Wiz _ Mode Auto Sweep
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1.5ms = VBW 10 Wiz _ Mode Auto Sweep
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| A EiInE

Highest Channel / 200MHz / QPSK

Highest Channel / 200MHz / 16QAM

Bandwidth

Reflevel 40.00dBm  Offset 451945 = RBW 3 MHz
008 = SWT

1.5ms = VBW 10 Wiz _ Mode Auto Sweep
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1.5ms = VBW 10 Wiz _ Mode Auto Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306J

DFT-s-OFDM Module A

NR Band

n261

Lowest Channel / 200MHz / 64QAM

Lowest Channel / 300MHz / QPSK

Reflevel 2000dBm  Offset 45195 = RBW 3 MHz

Reflevel 4000 dBm  Offsct 451945 = REW 3 Mz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306J

DFT-s-OFDM Module A

NR Band n261

Lowest Channel / 300MHz / 16QAM

Lowest Channel / 300MHz / 64QAM

Reflevel 2000dBm  Offset 45195 = RBW 3 MHz

Reflevel 2000dBm  Offset 45195 = RBW 3 MHz
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG380306J

DFT-s-OFDM Module A

NR Band n261

Lowest Channel / 400MHz / QPSK

Lowest Channel / 400MHz / 16QAM

Reflevel 42200Bm  Offset 45195 = RBW 5 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306J

CP-OFDM Module A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306J
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